X —REEH

MODEL

MC-A1

Iv="1") X
PARTS LIST

AP Eistk\atll

MAMETORA AGRIC MACHINERY CO., LTD.



PSRRIy a3 v BAGR

PS5 2XZyoaFPRARK
Foo—-BR
TS0 T — LB
T=1U - NJL P HAN-BR

N FILBS R
A—-%Uh/N—-k
B30 32 B8 R

HREm - TRMAGK

CONTENS

SECTION NAME

TRANSMISSION GROUP +-cvvivnvnienn.
TRANSMISSION GEAR GROUP ..........
CHAIN CASE GROUP -...iienienniaeans
ENGINE-TANK+*FRAME GROUP ..........
PULLEY+-BELT COVER GROUP ..........
HANDLE GROUP tviiiiniinenneennaaan
ROTARY COVER GROUP -..cvniceaiiinns
CULTIVATION TUBE SET GROUP

ACCESSORY PARTS & TOOL GROUP ..

185



Ty avBR
s TRANSMISSION GROUP

SR

A

¥



A

FS52XZ o 3Bk
s TRANSMISSION GROUP

puBs| ® & & = # & % ¥ sw| M
NO. PARTS NO. PARTS NAME Q'TY REMARKS
A-01{116 0101 000 | s y>av 7y TRANSMISSION ASS'Y 1
A- 1116 0111 000 | s yvav¥r—2% (R) CASE (R), transmission 1
A- 2(116 01¥2 000 | s y¥avsy—2 (L) CASE (L), transmission 1
A- 3|116 0115 000 | ==y ¥ ¥ PACKING, case 1
A- 4|M60 0116 000 | F a9t PLUG, oil 1
A- 5|MO7 0118 000 [ ~f ==z o 2y % v PACKING, oil out let 1
A- 6|9BT 0800 803 | #x b M8 % 8 BOLT M8x8 1
A- 7|9BT 0801 403 | #nr b+ M8 x 14 BOLT M8x14 6
A- 8|9BT 0601 673 | #rtr 7T M6 X 16 BOLT 7T M6x16 4
A- 9|9BT 0601 473 | #rt 7T M6 x 14 BOLT 7T M6x14 20
A-10|9SW 0600 003 | ~*x¥#* M6 WASHER, spring M6 24
A-11|9NT 0600 003 | # » ¢t M6 NUT M6 24
A-12|9SW 0800 003 | < &#»% M8 WASHER, spring M8 6
A-13|9NT 0800 003 | + 4 ¢ M8 NUT M8 6
A-14|116 0311 000 | ¥72—-r y + (A) ROD (A), shifter 1
A-15(116 0312 000 | ¥74&—74—2 (A) FORK (A), shifter 1
A-16(116 0313 000 | ¥7#—~7—4 (A) ARM (A), shifter 1
A-17|(MO7 0313 001l | w7 & —myravi,%v PACKING, shifter rod 4
A-18|M07 0314 000 | ¥ 7 & —m o, pFH=Ix SPRING, 2
A-19|9SB 2500 000 | xF—n#—n 5/16 BALL, steel 2
A-20|9SW 1000 003 | ~*H ¥ M1o0 WASHER, spring 10 4
A-21|9NT 1000 003} 7 » M10 NUT M10 4
A-22|90R 1200 000| "0y v~ P12 "Q" RING P12 2
A-23|116 0314 000} ¥7x—» 5+ (B) ROD (B), shifter 1
A-24|116 0315 000| ¥75—7—2 (B) FORK (B), shifter 1
A-25[116 0316 000| v7#—7—x (B) ARM (B), shfiter 1
A-26|M07 0314 010| v7%—w , p##=,% (B) | SPRING, 1
A-27[116 0914 000 | # = v o v~ LEVER, change 2
A-28[116 0915 001 | #=voHA ¥ GUIDE, change 2
A-29(M25 0420 000| 7y » 7 GRIP 2
A-30|116 0911 000 | #F=vv7v=—} PLATE, change 1
A-31/116 0912 000 |F=vo=—2 (A) MARK (A), change 1
A-32|116 0913 000 | #F=vv<=—2 (B) MARK (B), change 1
A-33{M54 0223 000| v—n ¥+ 47 CAP, sealed 1
A-34| 9CR 0501 403| > ~azxy M5 X 14 SCREW M5x14 2




B PSRRIy g rFRARK
s TRANSMISSION GEAR GROUP




P22y 30 FPMIR
= TRANSMISSION GEAR GROUP

RHES| B 2 & 8 " 2 g " Rl =
NO. PARTS NO. PARTS NAME Q'TY REMARKS
B- 1{116 0211 000|172 (Fi#h) SHAFT, main 1
B- 2|116 0212 000 |+ 15 GEAR 15 1
B- 3[{116 0213 000 [ ¥+ 25 GEAR 25 1
B- 4|116 0214 000 | ¥+ 17 GEAR 17 1
B- 5|9RS 1600 005 | 2+ ,7V~»7” S-16 RING, snap S-16 1
B- 6|9RR 3500 005 | =+ 7Y ~»7” R-35 RING, snap R-35 3
B- 7|9BB 6202 000 | #i—n~7 Y v 7 # 6202 BEARING, ball #6202 3
B- 8|90S 1535 0703 A1 ~»—a SC-15357 SEAL, oil SC-15357 3
B- 9116 0215 000 | 222 (EEXv—ih) SHAFT, second 1
B-10|116 0216 000 | #+ 54-18-45 GEAR 54-18-45 1 |#7,vafd
B-11{111 0215 000 | =% 7 4> a BUSH 1
B-12|MO7 0313 001 | ¥*7#—Fytav-f, % PACKING, shifter rod 6
B-13|M66 0233 000 |+ » 2“2 ¥ # % WASHER, back shaft 2
B-14 |9SW 1000 003 | ~“#¥ ¥+ M10 WASHER, spring MI10 2
B-15|9NT 1000 003 | + » ¢ M10 NUT M10 2
B-16(116 0217 000 | 322 (&) SHAFT, third 1
B-17|9BB 6204 000 | #—n~<7 97 i 6204 BEARING, ball #6204 1
B-18(90S 2047 0704 # 4 ~>—n  SC-20477 SEAL, oil SC-20477 1
B-19|9RR 4700 005 | =2+ 7y~ 2 R 47 RING, snap R47 3
B-20(116 0219 000 | 4 7. (dhf§]¥—ifg) SHAFT, 4th 1
B-21{116 0220 000 | #+ 15 - 34 GEAR 15-34 1 |87y vafd
B-22|116 0221 000 | #+ 17 - 23 GEAR 17-23 1
B-23|116 0229 000 | ¥##* 12Xx26 WASHER 12x26 3
B-24 [M23 0256 000 | =*7.¥a (A) BUSH (A), 1
B-25|M54 0220 000 | +##* WASHER 1
B-26|M66 0233 000 | ¥»* WASHER 1
B-27|9BB 6002 000 | #£—nA=<7Y v 7 #6002 BEARING, ball #6002 1
B-28|9BB 6201 000 | #—n=<7Yy v #6201 BEARING, ball #6201 3
B-29|90R 1200 004 |0-vv7 S-12 O-RING  S-12 3
B-30|9SW 1200 003 | ~&¥#* M12 WASHER, spring MI12 3
B-31|9NT 1200 003 |+ » ¢ M1z NUT M12 3
B-32|9RC 0400 580 | p~5—% = v CHAIN, roller 1
B-33|116 0224 000| 6 >7 (Hifcéh) SHAFT, 6th 1
B-34|159 0215 000 | *+ 7 CAP 2
B-35|9BB 6005 000 | #£—n<x7y »7 BEARING, ball 2
B-36|90S 2547 0704 1 r>—n  TC-25477 SEAL, oil TC-25477 2
B-37|116 0222 000|5%7 ($FcERENEH) SHAFT, Sth 1
B-38/116 0223 000 | ¥+ 31 -12 GEAR 31-12 1




C F L — XK
s CHAIN CASE GROUP




C

Fir-—-ME
= CHAIN CASE GROUP

ruEs| ® 2 B = ® & % ¥ 48 | M ®
NO. PARTS NO. PARTS NAME Q'TY REMARKS
C- 1|116 0102 000 |F=v¥r—A7 ¥ CHAIN CASE ASS'Y 1
C- 2116 0113 000 |F=v ¥ - CASE, chain 1
C- 3{116 0114 000 [+ =¥ H-— COVER, chain 1
C- 4 |R16 0435 000 |>—n =a RUBBER, seal 1
C- 5|9BK 0802 063 | = 5.tx v+ 44+ M8x20 | BOLT, W/WASHER, Sp;}g%n 2
C- 6|116 0218 000 [=7es , 1 9 SPROCKET 9 1
C- 7|9RE 0800 003 [Ev v~ "E" RING 1
C- 8{9RC 0300 680 |#=> 3.8x868L CHAIN 1
C- 9116 0226 000 | 7v2 SHAFT, 1
C-10]116 0227 000 |x5er 4 1 24 SPROCKET 24 1
C-11{116 0228 000 [#35— 47 COLLAR 47 1
C-12 |9BB 6204 002 |#—n~7 Y7 #6204-2RS| BEARING, ball #6204-2RS| 2
C-13|9RS 1200 005 | %+, 7V v 7 S19 RING, snap S19 2
C-14 |9RR 4700 005 { X+ .79 »# R47 RING, snap R47 2
C-151{9SW 0800 QO3 |~ +¥» % M8 WASHER, spring M8 4
C-16 [9BH 0802 073 | 7T 4t M8x20 | 7T BOLT M8x20 4
C-17 (116 0116 Q00 |nav*v—~2 MARK, 1
C-18|116 1113 Q0L | v w7y x4t WHEEL, 1 [301~
C-191566 1401 031} vAA—%—t> PIN !
C-20 (116 1111 001 | F« A2 44 o WHEEL 1 {1~300

-6-




D IS Fh s T —LBER
¢ ENGINE - FTANK-FRAME GROUFP

@/ __ 301~

-7-



D

b VR S
= ENGINE*TANK*FRAME GROUP

ST —LBEARK

REES| B R & % it & & e 8? % ¥
NO. PARTS NO. PARTS NAME Q'TY REMARKS
D- 1116 0411 002 |=vo¥vZv—A FRAME, engine 1

D- 2 |9BT 0805 003 | #n b+ M8 x50 BOLT M8x50 3

D- 3 |9SW 0800 003 | <x+#% M8 WASHER, spring M8 7

D- 4 |[9NT 0800 003 |7 » t M8 NUT M8 7

D- 5{116 0412 000 |- v-s— BUMPER 1

D- 6116 0413 000 |2x v F STAND 1

D- 7|M97 0412 000 | *# ¥ F-ix SPRING, stand 1

D- 8 |9BT 0802 003 [# M8x20 | BOLT mex20 | {3 |52
D- 9 |9NP 0800 003 [# 1= YT »} NUT, nylon 1

D-10 {116 0414 000 | A& Y FA b 4% STOPPER, stand 1

D-11 [9BK 0801 853 |[~<#&v*H b BOLT,with washer 1

D-12 1116 0415 000 | & v Fri= BAR, stand 2 |~300
D-13|116 0416 000 | 7o vt +#x SUPPORT, front 1 |30~
D-14 [9BW 0800 003 | ~x¥H* M8 WASHER, spring M8 2 ~300
D-15 [9NT 0800 003 |+ » ¢ M8 NUT M8 2 | ~300
D-16|116 0711 002 |2 v 27757 4+ (=) BRACKET (UPPER), tank 1

D-17 [9FW 0800 003 | e 54 % M8 WASHER, plain M8 4

D-18 {9SW 0800 003 | <x+¥#»* M8 WASHER, spring M8 S5

D-19 |ONT 0800 003 |+, ¢ M8 NUT M8 5

D-20 |M86 0714 000 | # v ¥ a v A RUBBER, cushion 2
D-211{116 0712 001 | # v 27 5% » b AT~ STAY, tank bracket 1

D-22 |9BT 0801 803 | #Axn b M8 x 18 BOLT M8x18 1
D-231116 0713 001 |2 v 2754 o+ (==) BRACKET (FRONT), tank 1

D-24 |9CD 0501 203 |*7=2*¥ M5 x 12 SCREW 4

D-25 |9SW 0500 003 [~*#¥F ¥+ M5 WASHER, spring MS 4

D-26 |9NT 0500 003 | # » + M5 NUT M5 4
D-27[116 0714 000 |* vV av&~7Z TANK, fuel 1
D-28|M86 0721 000 |+~ Y a9 7 45— FILTER, fuel 1

D-29 [M86 0722 000 | #v72%+x»7 CAP, tank 1
D-30[M86 0718 000 | » wx/<n7 VALVE, 1
D-31{M86 0717 000 | 7 vEv4F gv<—2 MARK, 1
D-32|M81 0636 000 | <=+t 53=—2 MARK, mametora 1
D-33|M26 0833 000 | , 7 KNOB 1
D-34|116 0715 000 | £ ¥ v A7 — STAY, 1
D-35|111 0718 000 |k a—=n~47 150 ¢ PIPE, fuel 150¢ 1
D-36/116 0716 000 (7Y »7 10 CRIP 10 1
D-37{M86 0742 000|727V »7 10 CRIP 10 1
D-38|CEG 0030 110 | =~ ¥ KF34G ENGINE KF34G 1
D-39|9BT 0804 003 | #n b M8 x 40 BOLT M8x40 4
D-40|116 1311 000 | Xt v— F Fa—-A7—7 MARK, strainer 1

Ry




E T—U « N bH/N B
s PULLEY+*BELT COVER GROUP




E .

T—1 - X b HS— B
PULLEY+BELT COVER GROUP

RS & 2 & 3 ® 3 & # sP8| W =
NO, PARTS NO. PARTS NAME Q'TY REMARKS
E- 1(116 0821 000 | ¥—Y B=-67 PULLEY B-67 1 301~
E- 2|116 0811 000 |=vv v 7= PULLEY, engine 1 1~ 300
E- 3116 0822 000 | 7—v» B-127 PULLEY B-127 1 301~
E- 41116 0812 000 | 7=y A-127 PULLEY A-127 1 1~300
E- 5|9BK 0601 253 |[~*#&¥F#nt M6 X 12 BOLT, M6x12 1
E- 6 [MO7 0813 000 | 7=V A H=HH* WASHER, 1
E- 7 [9VA 0370 003 [ V<at LA-37 V BELT  LA-37 1 |1~300
E- 8{9VB 0370 003 [ V<t LB-37 V BELT  LB-37 1 301~
E- 91116 0813 000 |7 vy av7—=a ARM, tension 1
E-10 [9BB 6201 002 | #—-r<7y v 7 #6201-2RS| BEARING, ball 1
E-11|9RS 1200 00S | x> » 7V~ 7 S12 RING, snap S12 1
E-12 I9RR 3200 00S | X3 w7y v 7 R32 RING, snap R32 1
E-13|116 0814 000 | <4 7 14X 10 PIPE 14x10 1
E-14 M66 0825 000 | 7 ¥vav 7=V PULLEY, tension 1
E-15{9BT 1204 003 | #nx M12 x40 | BOLT M12x40 1
E-16 |9SW 1200 003 | ~&¥#»* Mi12 WASHER, spring Ml12 1
E-17 [ONT 1200 003 | # » b M12 NUT M12 1
E-18 {116 0816 000 | ~a bt A =27 = STAY, belt cover 1
E-19 |9BK 0802 063 [ ~xv*#nt M8 X 20 BOLT, W/spring M8x20 2
E-20(116 0817 000 [ ~n p =257 —M STAY, belt cover M 1
E-21|116 0818 000 | ~n t poi— COVER, belt 1
E-22 [M58 0854 000 | <At A =72 LID, belt cover 1
E-23 [M26 0833 000 | 7 KNOB 2
E-24 {116 0819 000 [#>7Fv—1+ PLATE 1
E-25|111 1426 000 | €3 vi=—7 MARK, 1
E-26 |T12 0918 000 | 5% a—A =—7 MARK, 1

-10-




F N FJLBY
= HANDLE GROUP

1=



F

N FILBA R
= HANDLE GROUP

ReES| 8 2 % 8 8 8 % # J55 | W ®
NO. PARTS NO. PARTS NAME Q'TY REMARKS
F- 1{116 0611 000 | »~v Fro o BRACKET, handle 1
F- 2|116 0612 000 | <1 7 17 X 64 PIPE 17x64 1
F- 3116 0613 000 | ~v K v Yo 3 4 b NUT,handle tightening 1 1~300
F- 4|9SW 1000 003 | ~<&+#% M10 WASHER, spring M10 3
F- S5|9BT 1002 003 | A&t M10 x 20 | BOLT M10x20 2
F- 6 |9BT 1009 503 | #An b M10 x 95 | BOLT M10x95 1 1~300
F- 7|116 0620 000 |~ Fa kY 75 Kb BOLT, inst. handle 1 |[301~
F- 8{116 0614 000 | ~¥ Fa7Vv—A FRAME, handle 1
F- 9116 0615 000 |/ 7 KNOB 1
F-10|9SW 1000 003 | ~*x¥#* M10 WASHER, spring MI10 1
F-11 [9FW 1000 003 | e ¥ #»* M10 WASHER, plain M10 1
F-12 {116 0616 000 | ~~ Fn HANDLE 1
F-13|S69 0677 000 | 7y » 7 GRIP 2
F-14 (116 0617 000 | ~v Fr b Y V& 547 PIPE, inst. handle 1
F-15(9BT 1010 503 | #x ¢ M10 x 105 | BOLT M10x105 1
F-16 |9SW 1000 003 | 2+ » % M10 WASHER, spring MI10 1
F-17 |9NC 1000 062 |72 e3> 5 b NUT, cap 1
F-18|9CV 1500 001 | = v~,22~<a bt CV-150A| BELT,convex 2
F-19 M54 0617 000 | ¥aZ2 5 9y F7—2 MARK, main clutch 1 301~
F-20|116 0619 000 | ¥ 227 y57—7 MARK, main clutch 1 1~300
F-21|116 0618 000 | ~»v FAETF74 ¥ WIRE, 1
F-22 |M40 0422 000 | ~nvFrasfev PIN, 1
F-23|M40 0429 000 | =74 = v % SPRING, 1
F-24 M54 0618 000 | ~v FAkEF=—2 MARK, 1
F-25|E11 2206 000 | 27 vy Fvsi=7 y ¥ LEVER, clutch ASS'Y 1
F-26{S38 1313 000 | %= y b 74 ¥ WIRE, throttle 1
F-27{E32 0256 020 | X2y b vsi=T 52 LEVER ASS'Y, throttle 1
F-28(116 0815 001 | 7 v>av 94 % WIRE, tension 1 1~ 200
F-29|116 0815 000 | 7 v> av 94+ WIRE, tension 1 P01~ 300
F-30|116 0815 002 | 5 vv avvA+ WIRE, tension 1 301~
F-31|E12 3115 010 | 25 v v i—7 o, > LEVER ASS'Y clutch 1
F-32|M13 1754 000 | 5 v> v 3032 SPRING 1 301~
F-33|M07 0832 001 | 74 ¥ k4 A+ STOPPER 1 1~ 300
F-34|{M07 0833 000 | 74 ¥ b A4+ BOLT 1 1~ 300
F-35[M07 0834 000 | 74 ¥k~ 5t NUT 1 [1~300
F-36|9BT 0601 603 | 4t M6 X 16 BOLT M6x16 1 | 1~300
F-37|9NP 0600 043 | #f = v7 4 b NUT, nylon ‘M6 1 1~ 300
F-38|116 0820 000 =7y v~ SPRING 1 |1~200
F-39|9NT 1000 003 |+, » M10 NUT M10 1

-12-




G A—%YHh/ S —piR
s ROTARY COVER GROUP

=13



G.

n—%1Uyh/—-Bk
ROTARY COVER GROUP

RHES| B % & 8 & & % # iRl m =
NO. PARTS NO. PARTS NAME Q'TY REMARKS
G- 1(116 0511 000 | »r—# V7 Vv—4A FRAME, rotary 1
G- 2 [9BT 0804 503 | £n b M8 X 45 BOLT M8x45 1
G- 3|9SW 0800 003 [ ~“&¥#¥»* M8 WASHER, spring M8 2
G- 4 [ONT 0800 003 | + 4 ¢ M8 NUT M8 2
G- S|9BT 0805 003 | At M8 X 50 BOLT M8x50 1
G- 6(116 0512 001 [ e—% vy »-{—AR COVER AR, rotary 1
G- 71116 0513 001 | »—# ¥ »-—AL COVER AL, rotary 1
G- 8(9CD 0601 403 | +7=2x¥ M6 X 14 SCREW Mé6x14 12
G- 9|9BK 0601 263 | 7% vFHat M6 X 12 BOLT,W/washer,spring, 2
G-10{116 0514 000 | 7o + & b o5— BAR, adjust plain 2
G-11|M26 0833 000 { » 7 KNOB 1
G-12|9BT 0601 603 [ At M6 X 16 BOLT M6x16 2
G-13 |9NP 0600 003 | 4 m v o b M6 NUT, nylon M6 2
G-14 (116 0515 000 | #v=4A RUBBER A 2
G-15|116 0516 000 | Fa#+¥=A PLATE, rubber setting A 4
G-16 |9SW 0600 003 | ~<3+# Msé WASHER, spring M6 12
G-17 [ONC 0600 062 | 72 e+ ot Msé NUT, cap 12
G-18|116 0517 001 | #—% Y »-{—BR COVER, rotary BR 1
G-19|116 0518 001 | »r—% Yy ».2*—BL COVER, rotary BL 1
G-20{116 0519 001 | 2 v=xB RUBBER B 2
G-21|9BW 0601 643 | 3 vArt M6 X 16 BOLT, wing M6x16 4
G-22|M67 0915 000 [ e s # ¥ % WASHER, plain 4
G-23|116 0521 001 [ ==h i~ COVER, front 1
G-24 |R15 0513 001 | 1 F#-i— R COVER, 1
G-25|R15 0512 001 | #4 F#-i— L COVER, 1
G-26|S73 1420 000 | =+ p5=—2 MARK, mametora 2
G-27|9BT 0601 003 | x#n + M6 x 10 BOLT M6x10 4
G-28|9NC 0600 062 | 72 =+ M NUT, cap M6 4
G-29|9FW 0800 003 | e 7# ¥ % M8 WASHER, plain M8 2
G-30{9NW 0800 043 | F avF » b M8 NUT, wing M8 2
G-311116 0527 000 | 74 = v £ ¥ BAR, resistance 1
G-32{111 1512 001 |25 vFv-~=C LEVER C, clamp 2

-14-




H 02 Gk
s CULTIVATION TUBE SET GROUP

20
\ HmERmR - TR

ACCESSORY PARTS & TOOL GROUP

21 22 24 25

P

-15-




H P #3052 B8 R

CULTIVATION TUBE SET GROUP

o}

wES| 8 2 F 8 5 8 2 # JEel 0w =
NO. PARTS NO. PARTS NAME Q'TY REMARKS
H- 1[116 1511 000 | ~¥ ¥ Fa—~7 15R TUBE, 15R 1
H- 2(116 1512 000 | ~¥ 4 F a—7 15L TUBE, 15L 1
H- 3116 1513 000 | ~orFa—7 22R TUBE, 22R 1
H- 4 (116 1514 000 [ ~o 45 a—7 22L TUBE , 22L 1
H- 5116 1515 000 |4 vFFa—7 40¢ TUBE, inner 2
H- 6(116 1516 000 |=v# 2% % 2—7 95 ¢ TUBE, extention 2
H- 71S66 1401 031 | Yt m—s—¥E ¥ PIN, blade 4
H- 8{9RP 0620 003 [R¥~ 6 "R'" PIN 6 4
H- 9 |RO5 0319 000 | = v SIR BLADE SIR(BENT) 1
H-10|ROS 0312 000 | =4 v« SIL BLADE SIL(BENT) 1
H-11|R0OS 0318 000 | =4 v« S2R BLADE S2R 5
H-12|ROS 0311 000 [ =4 w v« S2L BLADE S2L 5
H-13|R14 0515 000 | v # by 2 & #En b SET BOLT, blade 12
H-14 |9SW 1000 003 | ~F¥H% M10 WASHER, spring MI10 12
H-15|9NT 1000 003 | 7 » * M10 NUT M10 12
H-16

H-17

H-18

H-19

H-20|116 1411 000 |7/72=2%7 TOOL

H-21|9TL 1001 3004 #-*+ 10x13 SPANNER 10x13 1
H-22|9TL 1701 900q *-** 17 X 19 SPANNER 17x19 1
H-23 PYTIHA Y 2L 25 MANUAL BOOK 1
H-24 IS v F PLUG 1
H-25 vvFa v BAR 1
H-26 =V YT Y HAL Y 24w 3| MANUAL BOOK, engine 1
H-27 K==nA77/m BAG 1

-16-




